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NEONATAL MEDICATION GUIDELINE

Suxamethonium

Scope (Staff): | Nursing, Medical and Pharmacy Staff
Scope (Area): | KEMH NICU, PCH NICU, NETS WA
This document should be read in conjunction with the Disclaimer.

Quick Links

Dose Preparation & Side Effects & Monitorin
Administration Interactions vionitoning

Restrictions

Formulary: Highly Restricted

HIGH RISK MedicationZ\

Inadvertent use in patients without the availability of medical staff skilled in airway support can lead to
respiratory arrest, permanent harm or death

Description

Depolarising, short acting neuromuscular blocker and skeletal muscle relaxant/paralytic

Presentation

Prefilled Syringe: 10mg/2mL (KEMH)
Ampoule: 100mg/2mL

Storage

Prefilled Syringe: Store at room temperature, below 25°C

Ampoule: Refrigerate, do not freeze. Store at 2°C to 8°C

Indication

Elective endotracheal intubation - premedication

Elective endotracheal intubation



https://www.kemh.health.wa.gov.au/For-health-professionals/Clinical-guidelines/Disclaimer
https://formulary.hdwa.health.wa.gov.au/SpecialtyFormulary/2
https://www.kemh.health.wa.gov.au/~/media/Files/Hospitals/WNHS/For%20health%20professionals/Clinical%20guidelines/Pharmacy/guidelines/High%20Risk%20Medications.pdf

Suxamethonium

IV:
2mg/kg immediately prior to intubation

May be repeated if required — repeated dosing increases the risk of bradycardia

Must be accompanied by adequate analgesia or sedation

Preparation

Use prefilled syringe if available. If prefilled syringe is unavailable, prepare the following using
the ampoule:

Y

Dilution: Take 1mL (50mg) from ampoule and dilute to 10mL with compatible fluid.
Concentration is 50mg/10mL. Final concentration is 5mg/mL

Administration

IV bolus

Give over 10 to 30 seconds

Compatible Fluids

Sodium chloride 0.9%, Glucose 5%, Glucose 10%

Y-Site Compatibility

Refer to KEMH Neonatal Medication Guideline: Y-Site IV Compatibility in Neonates

Side Effects

Common: hypertension, hypotension, bradycardia

Serious: malignant hyperthermia, hyperkalaemia

Comments

Very rapid onset (30—60 seconds) and short duration of action (3—5 minutes) after IV
administration.

Continuous administration over a prolonged period of time may result in irreversible blockade
(phase I block).

Should not be used without additional sedation.
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https://wnhs.health.wa.gov.au/~/media/Files/Hospitals/WNHS/For-health-professionals/Clinical-guidelines/NCCU/Drug-Protocols/IV-Compatibility-in-Neonates.pdf

Suxamethonium
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Printed or personally saved electronic copies of this document are considered uncontrolled.
Access the current version from WNHS HealthPoint.

The health impact upon Aboriginal people has been considered, and where relevant incorporated and
appropriately addressed in the development of this document (insert ISD Number). (Please refer to the
Aboriginal Health Impact Statement and Declaration for Department of Health and Health Service
Provider Guidelines — please delete once you have completed this).

This document can be made available in alternative formats on request for a person with a disability.
© Women and Newborn Health Service 2023

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart
from any fair dealing for the purposes of private study, research, criticism or review, as permitted under
the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes
whatsoever without written permission of the State of Western Australia.
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